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Test Report No. : LCS1103160095F Date of issue
Type / Model......cuvveveeeeiiiiinnns DDI602
EUT...cooieeeee e, Outdoor Dual PIR Detector
Applicant..........covvuivvinnnn. GJD Manufacturing Ltd.

Unit 2, Birch Industrial Estate, Whittle Lane Heywood,

AdAress.....ccceeeiiiiiiie OL10 2SX, United Kingdom
Telephone..........ccccooevvvvinnneen. +44 (0) 1706 363998
FaX. oo +44 (0) 1706 363991
Contact.......ooecvveeeeiiiiiieee e Mark Tibbenham
Manufacturer...................... GJD Manufacturing Ltd.

Unit 2, Birch Industrial Estate, Whittle Lane Heywood,
AdAress......ccceeiiiiiii OL10 2SX, United Kingdom
Telephone........cccccoviiiieininnen. +44 (0) 1706 363998
[ ) R +44 (0) 1706 363991
Contact.......ooecvveeeeiiiiiieee e Mark Tibbenham
Factory................ GJD Manufacturing Ltd.

Unit 2, Birch Industrial Estate, Whittle Lane Heywood,
AdAress......ccoeeeiiiiiiie OL10 2SX, United Kingdom
Telephone........cccccvviiiieininnen. +44 (0) 1706 363998
FaX..iioiiiie e +44 (0) 1706 363991
CoNntact........coocvveveeiiiiiiieeee, Mark Tibbenham

Test Result according to the standards on page 3:  Positive

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test laboratory.
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Report No. LCS1103160095F

1.TEST STANDARDS

The tests were performed according to following standards:

W 47 CFR PART 15, 2010

B ANSI C63.4

2.SUMMAR

-2009

Y

2.2 FINAL ASSESSMENT

The FCC requirements pertaining to the technical standards and tested operation modes are

| - fulfilled.

O - not fulfilled.

The equipment under test

| - fulfils the FCC requirements cited on page 3.

] - does not fulfil the FCC requirements cited on page 3.

S.EQUIPMENT UNDER TEST

3.1 Power supply system utilised

Power supply voltage

B DC12v

3.2 Short description of the Equipment under Test (EUT)
Number of tested samples: 1

Serial number:

3.3 EUT operat

Prototype
ion mode

The equipment under test was operated during the measurement under the following conditions:

B - Test program (customer specific)

Freq. Range : 30MHz-10000MHz | 10000MHz-26500MHz | 26500MHz-40000MHz | 50000MHz-53000MHz
Test Distance: 3m Im 0.5m 0.05m
EUT Position: Tabletop

Operation Mode:

Transmitting

Note: X position of EUT is the worst case, so only these test results be recorded in the test report.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

3.4 EUT configuration
3.4.1. Description of configuration (EUT)

Description : Outdoor Dual PIR Detector

Model Number : DDI1602

Operation frequency : 10.525GHz

Modulation Technology : Pulse modulation

Mode of operation Simplex

Antenna : Patch antenna, met requirement of FCC 15.203
Antenna Assembly Gain : 13dBi (maximum)

Temperation of operation -30 deg.C to 55 deg.C

3.4.2. Tested Supporting System Details

N/A

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

4. TEST ENVIRONMENT

4.1 Address of the test laboratory

Xingyuan Industrial Park, Tongda Road, Bao’an Blvd., Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-85291330 Fax: +86-755-85291330

4.2 Test facility
The test facility is recognized, certified, or accredited by the following organizations:
CNAS-Lab Code: L4595

SHENZHEN LCS CERTIFICATION SERVICES INC. has been assessed and proved to be in
compliance with CNAS-CLO01: 2006 Accreditation Criteria for Testing and Calibration
Laboratories (identical to ISO/IEC 17025: 2005 General Requirements) for the Competence of
Testing and Calibration Laboratories.

FCC-Registration No.: 752021

Anbotek Compliance Laboratory Limited, EMC Laboratory has been registered

and fully described in a report filed with the FCC (Federal Communications Commission). The
acceptance letter from the FCC is maintained in our files. Registration No. August 20, 2010.
4.3 Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature: 15-35°C
Humidity: 25~75%
Atmospheric pressure: 86~106 kPa

4.4 Definitions of symbols used in this test report

B - The black square indicates that the listed condition, standard or equipment is applicable for this report.
[0 - The empty square indicates that the listed condition, standard or equipment is not applicable for this report.

4.5 Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there may
be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to CISPR 16 - 4 “Specification for radio
disturbance and immunity measuring apparatus and methods — Part 4: Uncertainty in EMC Measurements” and
is documented in the LCS quality system acc. to DIN EN ISO/IEC 17025. Furthermore, component and process
variability of devices similar to that tested may result in additional deviation. The manufacturer has the sole
responsibility of continued compliance of the device.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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SHENZHEN LCS CERTIFICATION SERVICES INC.

Report No. LCS1103160095F

4.6 Measurement Uncertainty

Test Item Frequency Range Uncertainty Note
Conduction disturbance 150kHz~30MHz +1.22dB Q)
Power disturbance 30MHz~300MHz +1.38dB 1)
Radiation emission (3m) 30MHz~300MHz +3.14dB (1)
300MHz~1000MHz +3.18dB (1)

(1).This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence

level using a coverage factor of k=2.
5.Summary of standar

ds and results

5.1.Description of Standards and Results
EMISSION
Description of Test Item Standard Results
FCC Part 15 C: 15.245(b), 15.205, 15.209
Radiated Emission Test ANSI C63.4(|--)2009 PASSED
FCC Part 15 C: 15.215(C

20 dB Bandwidth Test ANSI C63.4-2009 ( ) PASSED
RSS-210 Issue 8 PASSED

Occupied Bandwidth (99% BW) Test

ANSI C63.4-2009

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

6.Radiated disturbance (electric field)

6.1. Main Test Equipments Used

Item Test Equipment Manufacturer Model No. Last Cal.
1 EMI Test Receiver ROHDE & SCHWARZ | ESCI 2010/10
2 Log per Antenna ROHDE & SCHWARZ | HLO50 2010/10
3 Signal analyzer ROHDE & SCHWARZ | FSIQ26 2010/10
4 Spectrum analyzer ADAVANTEST R3273 2010/10
5 Horna Antenna SCHWARBECK BBHA91220D 2010/10
6 Horna Antenna EMCO 3160-09 2010/10
7 Horna Antenna EMCO 3160-10 2010/10
8 Spectrum Analyzer Agilent i?jsip‘tf);tzeénng) 2010/10
9 Pre Amplifier Agilent 8449B 2010/10
10 Microwave Cable Suhner Sucoflex10 2010/10
11 DC Power Supply Agilent 6642A 2010/10
12 Pre Amplifier Agilent 8447D 2010/10
13 g”;i;g;’v:‘é]epﬁﬁ:em Agilent 83050A 2010/10
14 Horna Antenna A-INFO JXTXLB-19-20 2010/12

6.2.Block Diagram of Test Setup

6.2.1 Block Diagram of connection between EUT and simulators

ACEUT

[ ]

AC100V

* Test data was taken under worse case conditions.

(EUT: Outdoor Dual PIR Detector)

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

6.2.2 Anechoic Chamber Setup Diagram

AMTEMNNA TOWER
AMTENMA ELEVATION WARIES FROM 1 TO 4 METERS

—— 3mETERS ——

EUT and
Support System

0.8 METER

TURMN TABLE

GROUMND PLANE
6.3.Radiated Emission Limit Standard: FCC 15.245(b)&15. 205&15.209

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters puVv/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Other:74.0 dB(uV)/m (Peak)
Above 1000 3 54.0 dB(uV)/m (Average)

Remark: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and
the closest point of any part of the device or system.

6.4.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The turn table
can rotate 360 degrees to determine the position of the maximum emission level. The EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband antenna
(calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical polarization of the
antenna is set on Test. In order to find the maximum emission levels, all of the interface cables must be
manipulated according to ANSI C63.4-20090n radiated emission Test.

The frequency range from 30MHz to 1000MHz and above 1GHz. is investigated. Please see the following
pages.

All measurements for radiated emissions within the restricted bands were performed using a Quasi-Peak
detector with 120kHz RBW below 1GHz and a Peak and Average detector with 1IMHz RBW above 1GHz,

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

All measurements for radiated emissions within the restricted bands were performed using a Quasi-Peak
detector with 300kHz VBW below 1GHz and a Peak detector with 1MHz VBW above 1GHz, A average
detector with 10Hz VBW above 1GHz

Pretest x,y, z position of EUT, final, select the worst case x position test and record the test results in the
report.

The test modes (TX Mode) is tested in Anechoic Chamber and all the scanning waveforms are reported on
section 6.5
6.5.Radiated Emission Test Results

PASSED.

The frequency range from 30MHz to 230MHz, 230MHz to 1000MHz and above 1GHz. is investigated.
Please see the following pages.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F
Channel: TX Mode Result: | W - passed
Test point: Horizontal/ Vertical [J - not passed
Frequency range: 30-1000MHz

EUT: Outdoor Dual PIR Detector

M/N: DDI602

Firm Name: GJD Manufacturing Ltd.

Power supply: DC 12v

Test Condition: Ambient Temperature: 25°C Humidity: 56%
Test standard: FCC PART 15C: 15.245(b), 15.205, 15.209
Test mode: Transmitting

Test Frequency: 10.525GHz

Test Date: March 16, 2011 - April 07, 2011

Test By: Keke

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

Node / Remarks : Tramsmitting / EUT Max-axis (Hor.:@ X-axis, Ver. . Y-axis)

LIMIT @ FCC 160 §15.208 3m

Except for the data below  adeguate mergin data below the limite. — Horizonta
W i O Horizonta
"|:| I_f\jBJ.Il il_-' L ({ GIP DATA }} ® Ii'[:'ti':ﬁl
BO
10
&0
50 -
I
40 '
30
an % T, ? 2 T
10
]
JOM S0M TOM 100N 200N 3004 SO0 TO0N 1G
Frequancy [Hz]
Mo FREG READ MG ANT LOSS  GAIN RESULT LIRIT  MARGIN ANTENHA  TAELE
aF FAGTOR
[MHz] [dBuY] [dB/m] [dE] [dB] [dBupV¥/m] [dBgV/m] [dB] [cm] [DEG]
——- Horizontal ———
| 127. 796 22.5 13. 7 .4 7.4 16.2 43.5 27.3 256
z 131115 21.4 13.9 e 2.4 15.3 43.5 282 100
3 157. 288 22.0 16.5 1.6 27.3 13.8 43.5 4.7 100
+ 108. 773 2005 17.1 .8 201 13.3 43.5 25.2 100
3 540. 774 20,5 19. 2 9.5 25.2 21.3 46.0 2.7 100
6 G45. 992 20.5 22.0 10,6 27.8 5.3 46.0 2.7 100
——- Vertical --—-—
7 127. 195 26.1 3.7 .4 7.4 19.8 43.5 23.7 100 12
B 131. 073 21.0 39 e 274 20.9 43.5 2.6 100 113
9 157038 247 16.5 1.6 271.3 21.0 43.5 22.5 264 360
10 199. 227 206 17.1 .8 2.1 13. 4 43.5 251 138 0
11 540, 352 20.7 19. 2 9.5 28.2 2.2 46.0 4.8 100 0
12 G45. 291 20.6 22.0 10.6 27.8 5.4 46.0 2.6 100 0

Remark: With Factor ANT. Type:-30MHz Loop. 30-300MHz Biconical. 300-1000MHz Logperiodic.
1000MHz-Horn
Calculation: Reading+ANT. Factor+Loss(Cable+ATTEN.)-AMP.Gain

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F
Channel: TX Mode Result: | W - passed
Test point: Horizontal/ Vertical [J - not passed
Frequency range: 1GHz-10GHz

Mode / Remarks © Transmitting / EUT Max-axis (Hor. . X-axis, Ver. . Y-axis)

LIMIT © FGC15C &15.245(b) 3m. 1G6Hz - 53GHz. Tx 10. 56-10. 556Hz. PK

Except for the data below @ sdequate margin data below the limits. —_ t!:::r_zc.ﬂtal
_— < Horizontal
80 [dB 1t V./m] < PEAK DATA > x 'i'g:t -:2 :
120
10
100
a0
80
0
0
50 ¥
40
30
20
10
0
16 26 34 56 76 106
Frequency [Hz]
Frequency Result Height Limit Dlimit
Det. Polar. Remark
[MHZz] [dBuV/m] [cm] [dBpVv/m] [dB]
5262.500 54.2 PK 100 Hori. 73.9 19.7
5262.500 54.2 PK 100 Vert. 73.9 19.7

Remark: With Factor ANT. Type:-30MHz Loop. 30-300MHz Biconical. 300-1000MHz Logperiodic.
1000MHz-Horn
Calculation: Reading+ANT. Factor+Loss(Cable+ATTEN.)-AMP.Gain

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

Wode / Remarks : Transmitting / EUT Max-axis (Hor.:@ X-axis, Ver.:Y-axis)
LIMIT @ FCCISC 5 15.245(b) 3m, 16Hz - 53GHz, Tx 10, 5G-10. 556Hz, AV
Except for the date below : adeguate margin data below the limits. _ HLI' 'IG"IE”
o LOBaY/R] <AV DATA > % Vorticsl
120
10
100
40
80
10
G0
al
40 2
30
20
10
0
16 26 36 96 16 106G
Frequency[Hz]
Frequency Result Height Limit Dlimit
[MHz] wepvim] | P | emp | PO | [dBuvim] ] |Remark
5262.500 54.2 AV 100 Hori. 42.1 11.8
5262.500 54.2 AV 100 Vert. 42.1 11.8

Remark: With Factor ANT. Type:-30MHz Loop. 30-300MHz Biconical. 300-1000MHz Logperiodic.
1000MHz-Horn
Calculation: Reading+ANT. Factor+Loss(Cable+ATTEN.)-AMP.Gain

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

TX Mode
Horizontal/ Vertical
1GHz-26.5GHz

Channel: Result:
Test point:

Frequency range:

B - passed
[J - not passed

Mode / Remarks @ Transmitting / EUT Max-axis (Hor.: K-axis. Ver. :Y-axis)

LIMIT : FGC15C §15. 245(b} 3m, 1GHz - 53GHz, Tx 10.5G-10. 55CGHz, PK — .
Except for the data below . adeguate margin data below the |imits. _ Hnlfnra
0 :dsmllm] << PEAK DATA »> % Horizonta
120 Il
110
T I
90
I X
0 |
10
)]
al
40
30
20
10
l:II[JE 206G 26. 56
Frequency[Hz]
Frequency Result Height Limit Dlimit
Det. Polar. Remark
[MHZz] [dBuv/m] [cm] [dBpV/m] [dB]
10522.290 109.2 PK 100 Hori. 147.9 38.7 (Carrier)
10522.290 108.2 PK 100 Vert. 147.9 39.7 (Carrier)
21044.600 86.3 PK 100 Hori. 97.5 11.2
21044.710 83.7 PK 118 Vert. 97.5 13.8

Remark: With Factor ANT. Type:-30MHz Loop. 30-300MHz Biconical. 300-1000MHz Logperiodic.
1000MHz-Horn
Calculation: Reading+ANT. Factor+Loss(Cable+ATTEN.)-AMP.Gain

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

Mode / Remarks : Transmitting / EUT Max-axis (Hor. @ X-axis, Ver. Y-axis)

LIMIT @ ECC15C §15. 245(b) 3m, 16GHz - 53GHz, Tx 10. 5G-10. 55GHz, AV

Except for the data below | adeauate margin data below the |imits. _ '?'IT'W'a
1 LB/ << AV DATA 5> % orizonta
120
110
100
90
80
]
60
a0
40 ? ?
30
20
10
0 .
106 20G 26. 56
Frequency[Hz]
Frequency Result Height Limit Dlimit
Det. Polar. Remark
[MHZ] [dBpV/m] [cm] [dBpv/m] [dB]
10522.290 40.5 AV 100 Hori. 127.9 38.7 (Carrier)
10522.290 40.5 AV 100 Vert. 127.9 39.7 (Carrier)
21044.600 46.5 AV 100 Hori. 77.5 11.2
21044.710 46.3 AV 118 Vert. 77.5 13.8

Remark: With Factor ANT. Type:-30MHz Loop. 30-300MHz Biconical. 300-1000MHz Logperiodic.
1000MHz-Horn
Calculation: Reading+ANT. Factor+Loss(Cable+ATTEN.)-AMP.Gain

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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FCC ID:ZG2-GIDXXXX

SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

Mode / Remarks @ Transmitting / EUT Max-axis (Hor.:@: K-axis, Ver.:!X-axis)
LIMIT FGC15C §15.245(b) 3m, 16Hz - 53GHz. Tx 10.5G-10. 556Hz. PK L
Except for the data below : adequate margin data below the limits. _ @:Iq*l:untal
. o Horizontal
130 [dB g ¥ /ml << PEAK DATA >>» % Vertica
120
1o
100 -
90 3
80
10
60
50
40
30
20
10
0
26. 56 06 406
Frequancy [Hz]
Frequency Result Height Limit Dlimit
Det. Polar. Remark
[MHZz] [dBuVv/m] [cm] [dBuVv/m] [dB]
31564.720 86.6 PK 100 Hori. 97.5 10.9
31564.620 90.4 PK 100 Vert. 97.5 7.1

Remark: With Factor ANT. Type:-30MHz Loop. 30-300MHz Biconical. 300-1000MHz Logperiodic.
1000MHz-Horn
Calculation: Reading+ANT. Factor+Loss(Cable+ATTEN.)-AMP.Gain

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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FCC ID:ZG2-GIDXXXX

SHENZHEN LCS CERTIFICATION SERVICES INC.

Report No. LCS1103160095F

Mode / Remarks @ Transmitting / EUT Max-axis (Hor. @ X-axis, Ver.:6X-axis)
LIMIT @ FOC15C §15.245(b) 3m, 1GHz - 53@Hz. Tx 100 5G-10. 556Hz, AV
Except for the data below © adeguate mergin data below the limits. —_ H-'::'"ﬁ
i O Hor t
190 [dB gt V/m] << AV DATA >> 2 I"I.z’t?ggla
120
1o
100
40
B0 —
10
G0
50 5
40
30
20
11
0
26. 56 306 406
Frequency [Hz]
Frequency Result Height Limit Dlimit
Det. Polar. Remark
[MHz] [dBuV/m] [em] [dBpV/m] [dB]
31564.720 47.1 AV 100 Hori. 77.5 30.4
31564.620 47.2 AV 100 Vert. 77.5 30.3

Remark: With Factor ANT. Type:-30MHz Loop. 30-300MHz Biconical. 300-1000MHz Logperiodic.
1000MHz-Horn
Calculation: Reading+ANT. Factor+Loss(Cable+ATTEN.)-AMP.Gain

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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FCC ID:ZG2-GIDXXXX

SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

Mode / Remarks ° Transmitting / EUT Max-axis (Hor.! K-axis, Ver. !X-axis]
LINIT = FGCI5C &15. 245 (b} 3m. 16Hz - 53GHz. Tx 10. 56-10. 556Hz, PK .
Except for the data below © adequate mergin data below the limits. _ !:!Ffr_i'*_"tal
o LBuv/al << PEAK DATA 2> & for zontal
0 :|
120
1a
100 —
90
bl i
70 L
il
50
40
30
20
10
Q
406 500
Freaquency [Hz]
Frequency Result Height Limit Dlimit
Det. Polar. Remark
[MHz] [dBuV/m] [cm] [dBpV/m] [dB]
42087.290 73.3 PK 100 Hori. 97.5 24.2
42087.330 79.7 PK 100 Vert. 97.5 17.8

Remark: With Factor ANT. Type:-30MHz Loop. 30-300MHz Biconical. 300-1000MHz Logperiodic.
1000MHz-Horn
Calculation: Reading+ANT. Factor+Loss(Cable+ATTEN.)-AMP.Gain

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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FCC ID:ZG2-GIDXXXX

SHENZHEN LCS CERTIFICATION SERVICES INC.

Report No. LCS1103160095F

Wode / Remarks

LIMIT @ FCC15C

[l g V/m]
130

fransmitting

§15.245(b) 3m,
Except for the

<< AV DATA >>

1GHz - 53GHz,
data below

! EUT Max-axis (Hor.:@: X-axis

Fo T005G-10. 55GHz, AV
adeguate margin data below the limits

Ver. (X-axis

— Horizontal

=) N R
O  Horizontal

Vertical

120

110

100

90

80

60

al)
40

30
20

10

406

506G
Frequency [Hz]

Frequency

Result

[MHz]

[dBuVv/m]

Det.

Height

[cm]

Polar.

Limit

Dlimit

[dBuV/m]

[dB]

Remark

42087.290

57.1

AV

100

Hori.

77.5

20.4

42087.330

57.5

AV

100

Vert.

77.5

20.0

Remark: With Factor ANT. Type:-30MHz Loop. 30-300MHz Biconical. 300-1000MHz Logperiodic.
1000MHz-Horn
Calculation: Reading+ANT. Factor+Loss(Cable+ATTEN.)-AMP.Gain

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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FCC ID:ZG2-GIDXXXX

SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

Mode / Remarks @ Transmitting / EUT Max-axis (Hor.:@ K-axis, Ver.:!X-axis)

LIMIT @ FCCI5C &§15.245(b) 3m, 1GHz - 53GHz, Tx 10.5G-10. 556Hz, PK

Except for the data below : adeguate margin data below the limits.

<<{ PEAK DATA >>

— Horizontal
Vertica
@ Horizontal

o [dB pa V/m] % Nertica

13
120
110
100

[=5]
=
—&

50

a0G 536
Frequency [Hz]

Frequency Result Height Limit Dlimit

Det. Polar. Remark

[MHz]

[dBuVv/m]

[cm]

[dBuV/m]

[dB]

52625.00

60.2

PK

100

Hori.

97.5

37.3

52625.00

60.6

PK

100

Vert.

97.5

36.9

Remark: With Factor ANT. Type:-30MHz Loop. 30-300MHz Biconical. 300-1000MHz Logperiodic.
1000MHz-Horn
Calculation: Reading+ANT. Factor+Loss(Cable+ATTEN.)-AMP.Gain

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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FCC ID:ZG2-GIDXXXX

SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

Mode / Remarks : Transmitting / EUT Max-axis (Hor.:@ X-axis. Ver.:!X-axis)

LIMIT @ FGC15C §15.24500) 3m, 1GHz - 53GHz, Tx 10.5G-10. 556Hz. AV i
Except for the data below @ adequate margin data below the limits. — Horizontal

. o Horizontal
LB uV/n] << AV DATA >> o forizon

0
506 536
Frequency [Hz]

Frequency

Result

[MHZz]

[dBuV/m]

Det.

Height

[cm]

Polar.

Limit

Dlimit

[dBpV/m]

[dB]

Remark

52625.00

47.4

AV

100

Hori.

97.5

30.1

52625.00

47.4

AV

100

Vert.

97.5

30.1

Remark: With Factor ANT. Type:-30MHz Loop. 30-300MHz Biconical. 300-1000MHz Logperiodic.
1000MHz-Horn
Calculation: Reading+ANT. Factor+Loss(Cable+ATTEN.)-AMP.Gain

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.

Page 22 of 27



FCC ID:ZG2-GIDXXXX

SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

7.20 dB Bandwidth test
7.1. Test EQuipment

Item Test Equipment Manufacturer Model No. Last Cal.
1 EMI Test Receiver ROHDE & SCHWARZ ESCI 2010/10
2 Log per Antenna ROHDE & SCHWARZ HLO50 2010/10
3 Signal analyzer ROHDE & SCHWARZ FSIQ26 2010/10
4 Spectrum analyzer ADAVANTEST R3273 2010/10
5 Horna Antenna SCHWARBECK BBHA91220D 2010/10
6 Horna Antenna EMCO 3160-09 2010/10
7 Horna Antenna EMCO 3160-10 2010/10

7.2. Test Information

EUT: Outdoor Dual PIR Detector

M/N: DDI602

Firm Name: GJD Manufacturing Ltd.

Power supply: DC 12v

Test Condition: Ambient Temperature: 25°C Humidity: 56%
Test standard: FCC PART 15C: 15.215(C)

Test mode: Transmitting

Test Frequency: 10.525GHz

Test Date: March 16, 2011 - April 07, 2011

Test By: Keke

7.3. Test Results
PASSED.

The testing data was attached in the next pages.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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FCC ID:ZG2-GIDXXXX

SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F
REF 107.0 dBuV MKRA 312.8 kHz
10 dB/ *#_View Posi B_Blank Horm -0.38 dB
X dB DOWN REF. HK 87 01 GHz

CENTER 10.5217684 GH=z SPAN 800.0 kHz
*RBY 10 kHz *YBW 30 kHz SWP 20 ms ATT 10 dB

Test Frequency (MHz) -20dB Bandwith(kHz)

10521.8 312.80

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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FCC ID:ZG2-GIDXXXX

SHENZHEN LCS CERTIFICATION SERVICES INC.

Report No. LCS1103160095F

8. Occupied Bandwidth (99% BW) Test

8.1. Test Equipment

Item Test Equipment Manufacturer Model No. Last Cal.

1 EMI Test Receiver ROHDE & SCHWARZ ESCI 2010/10

2 Log per Antenna ROHDE & SCHWARZ HLO50 2010/10

3 Signal analyzer ROHDE & SCHWARZ FSIQ26 2010/10

4 Spectrum analyzer ADAVANTEST R3273 2010/10

5 Horna Antenna SCHWARBECK BBHA91220D 2010/10

6 Horna Antenna EMCO 3160-09 2010/10

7 Horna Antenna EMCO 3160-10 2010/10
8.2. Test Information

EUT: Outdoor Dual PIR Detector

M/N: DDI602

Firm Name: GJD Manufacturing Ltd.

Power supply: DC 12v

Test Condition: Ambient Temperature: 25°C Humidity: 56%

Test standard: RSS-210 Issue 8

Test mode: Transmitting

Test Frequency: 10.525GHz

Test Date: March 16, 2011 - April 07, 2011

Test By: Keke

8.3. Test Results
PASSED.

The testing data was attached in the next pages.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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FCC ID:ZG2-GIDXXXX

SHENZHEN LCS CERTIFICATION SERVICES INC.

Report No. LCS1103160095F

REF

CEN

107.0 dBp¥

10 dB/ *A View Posi

B_Blank Horm 0.86 dB

HKRA 383.2 kHz

OBW

TER 10.5217664 GHz

*REBW 10 kHz *VBW 30 kH=z

SWP 20 ms ATT 10 dB
Occupied Band Width (99.0%)

SPAN 800.0 kHz

OB : 383.200 kHz

Fe : 10.521669600 GHz

Test Frequency (MHz)

99% Occupied Bandwith(kHz)

10521.8

383.20

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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FCC ID:ZG2-GIDXXXX

SHENZHEN LCS CERTIFICATION SERVICES INC. Report No. LCS1103160095F

9.Deviation to test specifications
[ NONE]

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Certification Services Inc.
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